

Pediatric Urinary Tract Infection (UTI) Clinical Pearls

Definitions and Treatment Considerations

UTI Classifications

- ► Cystitis: Lower UTI, bladder inflammation
- Pyelonephritis: Upper UTI, inflammation of the kidneys. Generally associated with systemic s/s of infection and flank pain
- Asymptomatic bacteriuria (ASB): Presence of bacteria in the urine without signs or symptoms of a UTI.

<u> Urinalysis Findings:</u>

- Nitrites: Waste product of some gram-negative Enterobacteriaceae
- Leukocyte esterase: By-product of degredation of WBCs in the urine
- ▶ **Pyuria:** WBC in the urine (≥ 10 WBC/hpf)
- Bacteriuria: Bacteria in the urine
- Cefdinir is not preferred for treatment of pediatric bacterial infections due to (1) poor pharmacokinetic (PK) characteristics; (2) high rates of resistance; and (3) broad but mismatched spectrum of coverage
- Up to 90% of penicillin allergies are misdiagnosed. Always clarify history of allergy and de-label if appropriate (e.g. family history without patient history). For a full allergy assessment and testing, consider referral to outpatient allergy.

Most Common:

- Escherichia coli (> 80%)
- Klebsiella pneumoniae
- Proteus mirabilis

Common Bacterial Pathogens

Less Common:

- Enterococcus spp.
- Staphylococcus saprophyticus

Hospital Associated: Pseudomonas spp.

 S. aureus (rarely causes symptomatic UTI, isolation in urine should suggest primary infection elsewhere)

Enterobacter spp.

UTI Prevention / Prophylaxis

- Antibiotic prophylaxis is not routinely recommended
- Heavy antibiotic use in children leads to colonization of multi-drug resistant bacteria
- Vesicoureteral reflux (VUR): Prophylaxis is not recommended for grade I-III reflux
- High grade VUR (IV & V): Urology consult recommended

UTI Antibiotic Dosing

- Cephalexin: 25 mg/kg/dose oral TID (max 1,000 mg/dose)
- ► Amoxicillin-clavulanate: 20 40 mg amox/kg/day divided in 3 doses (max 1,500 mg/day)
- ► TMP/SMX: 6 12 mg TMP/kg/day divided in 2 doses (max 160 mg TMP/dose)
- Ciprofloxacin: 10 20 mg/kg/dose BID (max 750 mg/dose)
- ► Ceftriaxone 50 mg/kg IM once daily (max 2,000 mg)

References

- Alghounaim M, Ostrow O, Timberlake K, Richardson SE, Koyle M, Science M. Antibiotic Prescription Practice for Pediatric Urinary Tract Infection in a Tertiary Center. Pediatr Emerg Care. 2019.
- Mcdaniel CE, Ralston S, Lucas B, Schroeder AR. Association of Diagnostic Criteria With Urinary Tract Infection Prevalence in Bronchiolitis: A Systematic Review and Meta-analysis. JAMA Pediatr. 2019
- American Academy of Pediatrics, Subcommittee on Urinary Tract Infection, Steering Committee on Quality Improvement and Management; Roberts KB. Urinary tract infection: Clinical practice guideline for diagnosis and management of the initial UTI in febrile infants and children 2 to 24 months. Pediatrics 2011;128(3):595-610
- Robinson JL, Finlay JC, Lang ME, Bortolussi R. Urinary tract infections in infants and children: Diagnosis and management. Paediatr Child Health. 2014;19(6):315-25.
- Okarska-Napierała M, Wasilewska A, Kuchar E. Urinary tract infection in children: diagnosis, treatment, imaging comparison of current guidelines [published online September 19, 2017]. J Pediatr Urol
- American Academy of Pediatrics, Subcommittee on Urinary Tract Infection, Steering Committee on Quality Improvement and Management; Roberts KB. Urinary tract infection: Clinical practice guideline for diagnosis and management of the initial UTI in febrile infants and children 2 to 24 months. Pediatrics 2011;128(3):595-610.
- Hoberman, A., Greenfield, S. P., Mattoo, et al. 2014. Antimicrobial prophylaxis for children with vesicoureteral reflux. N Engl J Med, 370(25), 2367-2376.

This work was supported, in part, by the Kentucky Cabinet for Health and Family Services Department for Medicaid Services under a State University Partnership contract; Norton Children's Hospital; and the University of Louisville School of Medicine, Department of Pediatrics.



